Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



Domestic Wastewater

City of Dilley (CN600738298) operates Dolph Briscoe Prison Unit WWTP (RN101609048), a
[...]
Search the TCEQ’s Central Registry at http://www15.tceq.texas.gov/crpub/ to determine if
the site is currently regulated by TCEQ.

B. Name of project or site (the name known by the community where located):
City of Dilley Dolph Briscoe Prison Unit Wastewater Treatment Facility

C. Owner of treatment facility: Click to enter text.

Ownership of Facility: X Public [0 Private O Both O Federal
D. Owner of land where treatment facility is or will be:

Prefix: N/A Last Name, First Name: N/A

Title: N/A Credential: N/A

Organization Name: City of Dilley

Mailing Address: 116 East Miller Street City, State, Zip Code: Dilley, Texas, 78017

Phone No.: (830)-965-1624 E-mail Address: cityadministrator@cityofdilleytx.com

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: Click to enter text.

TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 7 of 18


http://www15.tceq.texas.gov/crpub/index.cfm?fuseaction=regent.RNSearch

E. Owner of effluent disposal site:

Prefix: N/A Last Name, First Name: N/A

Title: N/A Credential: N/A

Organization Name: N/A

Mailing Address: N/A City, State, Zip Code: N/A
Phone No.: N/A E-mail Address: N/A

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: N/A

F. Owner sewage sludge disposal site (if authorization is requested for sludge disposal on
property owned or controlled by the applicant):

Prefix: N/A Last Name, First Name: N/A

Title: N/A Credential: N/A

Organization Name: N/A

Mailing Address: N/A City, State, Zip Code: N/A
Phone No.: N/A E-mail Address: N/A

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: N/A

Section 10. TPDES Discharge Information (Instructions Page 31)

A. Is the wastewater treatment facility location in the existing permit accurate?
X Yes O No

If no, or a new permit application, please give an accurate description:
N/A

B. Are the point(s) of discharge and the discharge route(s) in the existing permit correct?
Yes 0 No

If no, or a new or amendment permit application, provide an accurate description of the
point of discharge and the discharge route to the nearest classified segment as defined in 30
TAC Chapter 307:
N/A

City nearest the outfall(s): Dilley
County in which the outfalls(s) is/are located: Frio

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way, or
a flood control district drainage ditch?

O Yes No

TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 8 of 18



If yes, indicate by a check mark if:
[0 Authorization granted O Authorization pending

For new and amendment applications, provide copies of letters that show proof of contact
and the approval letter upon receipt.

Attachment: Click to enter text.

D. For all applications involving an average daily discharge of 5 MGD or more, provide the
names of all counties located within 100 statute miles downstream of the point(s) of
discharge: N/A

Section 11. TLAP Disposal Information (Instructions Page 32)

A. For TLAPs, is the location of the effluent disposal site in the existing permit accurate?
O Yes O No

If no, or a new or amendment permit application, provide an accurate description of the
disposal site location:

N/A

B. City nearest the disposal site: N/A
County in which the disposal site is located: N/A

0

D. For TLAPs, describe the routing of effluent from the treatment facility to the disposal site:
N/A

E. For TLAPs, please identify the nearest watercourse to the disposal site to which rainfall
runoff might flow if not contained: N/A

Section 12. Miscellaneous Information (Instructions Page 32)

A. Is the facility located on or does the treated effluent cross American Indian Land?
O Yes X No

B. If the existing permit contains an onsite sludge disposal authorization, is the location of the
sewage sludge disposal site in the existing permit accurate?

O Yes O No X Not Applicable

If No, or if a new onsite sludge disposal authorization is being requested in this permit
application, provide an accurate location description of the sewage sludge disposal site.

N/A

TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 9 of 18



C. Did any person formerly employed by the TCEQ represent your company and get paid for
service regarding this application?

O Yes No
If yes, list each person formerly employed by the TCEQ who represented your company and
was paid for service regarding the application: N/A
D. Do you owe any fees to the TCEQ?
O Yes No
If yes, provide the following information:
Account number: N/A
Amount past due: N/A
E. Do you owe any penalties to the TCEQ?
O Yes X No
If yes, please provide the following information:
Enforcement order number: N/A
Amount past due: N/A

Section 13. Attachments (Instructions Page 33)

Indicate which attachments are included with the Administrative Report. Check all that apply:

O Lease agreement or deed recorded easement, if the land where the treatment facility is
located or the effluent disposal site are not owned by the applicant or co-applicant.

Original full-size USGS Topographic Map with the following information:

Applicant's property boundary

Treatment facility boundary

Labeled point of discharge for each discharge point (TPDES only)
Highlighted discharge route for each discharge point (TPDES only)
Onsite sewage sludge disposal site (if applicable)

Effluent disposal site boundaries (TLAP only)

New and future construction (if applicable)

1 mile radius information

3 miles downstream information (TPDES only)

All ponds.

O Attachment 1 for Individuals as co-applicants

O Other Attachments. Please specify: Exhibit 1 and Exhibit 1.1

TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 10 of 18



Exhibit 1 Includes:

Applicant's property boundary

Treatment facility boundary

Labeled point of discharge for each discharge point (TPDES only)
Highlighted discharge route for each discharge point (TPDES only)
1 mile radius information

3 miles downstream information (TPDES only)

All ponds

Exhibit 1.1 Includes:

e New and future construction

TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 11 of 18



Section 14. Signature Page (Instructions Page 39)

If co-applicants are necessary, each entity must submit an original, separate signature
page.

Permit Number: WQ0010404002

Applicant: City of Dilley

Certification:

I certify under penalty of law that this document and all attachments were prepared under my
direction or supervision in accordance with a system designed to assure that qualified
personnel properly gather and evaluate the information submitted. Based on my inquiry of the
person or persons who manage the system, or those persons directly responsible for gathering
the information, the information submitted is, to the best of my knowledge and belief, true,
accurate, and complete. I am aware there are significant penalties for submitting false
information, including the possibility of fine and imprisonment for knowing violations.

I further certify that I am authorized under 30 Texas Administrative Code § 305.44 to sign and
submit this document, and can provide documentation in proof of such authorization upon
request.

Signatory name (typed or printed): Henry Arredondo
Signatory title: City Administrator

Signature: Date: 7 "? ~Ao ‘l/

(Use blue ink)

Subscribed and Sworn to before me by the said %T\J\ ﬂ‘( erLth
on this ﬂQ th day of (_)N , 20 9-‘-1'
My commission expires on the &\ - day of Qpﬂ , 20 35 .

- - % NATASHA N PRADO
Notary Public A% Not:r; D #126283094 [SEAL]

fap

County, Texas

My Commission Expires
Aprit 21, 2025

TCEQ-10053 (06/25/2018) Municipal Wastewater Application Administrative Report Page 13 of 21



Domestic Wastewater

City of Dilley (CN600738298) operates Dolph Briscoe Prison Unit WWTP (RN101609048), a
facility that serves the state prison unit in Dilley, Texas. The facility is located at
approximately one mile southwest of the intersection of Interstate Highway 35 and State
Highway 85, in Dilley, Frio County, Texas 78017. This application is for a renewal and major
amendment to update the existing WWTP of the Dolph Briscoe Prison Unit. The proposed
WWTP will be constructed in proximity to the existing WWTP and lagoons, which will be
abandoned. Proposed main project components within the existing WWTP boundaries
include a new headworks facility, one lift station, one 0.5 MGD sequencing batch reactor
system, and sludge drying beds.

Discharges from the facility are expected to contain chlorine, suspended solids, and pH.
Wastewater will be treated by the following process: Influent from the prison will be
diverted from the main influent manhole into the new headworks facility. At this location,
the influent will be screened from trash, rags and/or other solid materials. From here, the
screened influent will travel to the headworks outflow basin and injected with Activated
Sludge pumped from the sequencing batch reactor basins. From here, the screened
influent shall be transferred via gravity to a proposed lift station. At this location, the
screened influent will be pumped to the Sequence Reactor Batch (SBR) System to initiate
the biological process. Within this same system both activated sludge and settled effluent
are produced after the biological process is complete. The activated sludge can be either
pumped back to the headworks for initial influent treatment or pumped to the new sludge
drying beds where the sludge will be dried and transferred to a nearby landfill. As per the
settled effluent, this would be pumped to the new chlorination/dichlorination basins for
disinfection and finally transferred to the existing outfall structure.



Aguas Residuales Domesticas

La Ciudad de Dilley (CN600738298) opera la Planta de Tratamiento de Aguas Residuales
Domesticas (PTARD) de Dolph Briscoe Prison Unit (RN101609048), una planta que da
servicio a la unidad de prisién estatal por nombre Dolph Briscoe Unit en Dilley, Texas. La
planta esta localizada aproximadamente una milla al suroeste de la interseccién de la
Carretera Interestatal 35y la Carretera Estatal 83 en Dilley, Frio County, Texas 78017. Esta
aplicacion es para unarenovacion y una revision mayor para actualizar el permiso
existente PTARD de Dolph Briscoe Prison Unit. La PTARD propuesta seria construida en
proximidad con la existente planta de tratamiento y las presas actualmente usadas para el
tratamiento serian clausuradas. Los componentes principales de la propuesta dentro de
los limites de la planta existente incluyen: una unidad de headworks, una estacién de
elevacion, un sistema de reaccion en secuencia con capacidad de 0.5 MGD, y una cama
de lecho de secado de lodos.

La descarga de la planta espera tener cloro, solidos suspendidos y pH. Las aguas
residuales seran tratadas de la siguiente manera: Influyente de la prision sera desviada de
la toma principal a la unidad de headworks. En dicha locacidn elinfluyente sera limpiado
de basura, trapos, u otros materiales soélidos. De ahi, el influyente limpiado viajara a la
estacion de headworks e inyectado con la pompa de solidos active del reactor discontinuo
de secuenciacioén. De ahi, el influyente limpiado sera transferido via gravedad hacia la
estacion de elevacion. En dicha locacidn, el influyente limpiado sera mandado a el
sistema del reactor discontinuo de secuencia para iniciar el proceso bioldgico. Dentro de
el mismo sistema ambos, lodos activados y el efluente establecido seran producidos
después de completar el proceso biolégico. El lodo activado puede ser mandado de Vuelta
a la estacion de headworks para el tratamiento de influyente inicial o mandado a la nueva
cama de lecho de secado de lodos donde el lodo sera secado y transferido a un vertedero
cercano. En cuanto el eluyente establecido, este sera mandado a la nueva cuenca de
clorinacion/declorinacién y finalmente transferido a la existente estructura de desaguie.



Texas Commission on Environmental Quality

Public Involvement Plan Form
for Permit and Registration Applications

The Public Involvement Plan is intended to provide applicants and the agency with information about
how public outreach will be accomplished for certain types of applications in certain geographical
areas of the state. It is intended to apply to new activities; major changes at existing plants, facilities,
and processes; and to activities which are likely to have significant interest from the public. This
preliminary screening is designed to identify applications that will benefit from an initial assessment
of the need for enhanced public outreach.

All applicable sections of this form should be completed and submitted with the permit or registration
application. For instructions on how to complete this form, see TCEQ-20960-inst.

Section 1. Preliminary Screening

|:| New Permit or Registration Application
New Activity - modification, registration, amendment, facility, etc. (see instructions)

If neither of the above boxes are checked, completion of the form is not required and does not
need to be submitted.

Section 2. Secondary Screening

Requires public notice,
Considered to have significant public interest, and
|:| Located within any of the following geographical locations:

Austin

Dallas

Fort Worth

Houston

San Antonio

West Texas

Texas Panhandle

Along the Texas/Mexico Border

Other geographical locations should be decided on a case-by-case basis

If all the above boxes are not checked, a Public Involvement Plan is not necessary.
Stop after Section 2 and submit the form.

|:| Public Involvement Plan not applicable to this application. Provide brief explanation.

TCEQ-20960 (02-09-2023) Page 1 of 4



Section 3. Application Information

Type of Application (check all that apply):
Air Dlnitial DFederal DAmendment |:|Standard Permit |:|Title \Y

Waste Municipal Solid Waste |:|Industrial and Hazardous Waste |:|Scrap Tire
DRadioactive Material Licensing DUnderground Injection Control

Water Quality

Texas Pollutant Discharge Elimination System (TPDES)
|:|Texas Land Application Permit (TLAP)
|:|State Only Concentrated Animal Feeding Operation (CAFO)
Water Treatment Plant Residuals Disposal Permit

[ ]Class B Biosolids Land Application Permit

|:| Domestic Septage Land Application Registration

Water Rights New Permit
|:|New Appropriation of Water

|:|New or existing reservoir

Amendment to an Existing Water Right
|:|Add a New Appropriation of Water
|:|Add a New or Existing Reservoir

|:|Maj or Amendment that could affect other water rights or the environment

Section 4. Plain Language Summary

Provide a brief description of planned activities.

City of Dilley (CN600738298) operates Dolph Briscoe Prison Unit WWTP (RN101609048), a facility
that serves the state prison unit in Dilley, Texas. The facility is located at approximately one mile
southwest of the intersection of Interstate Highway 35 and State Highway 85, in Dilley, Frio County,
Texas 78017. This application is for a renewal and major amendment to update the existing WWTP
of the Dolph Briscoe Prison Unit. The proposed WWTP will be constructed in proximity to the
existing WWTP and lagoons, which will be abandoned. Proposed main project components within
the existing WWTP boundaries include a new headworks facility, one lift station, one 0.5 MGD
sequencing batch reactor system, and sludge drying beds.

Discharges from the facility are expected to contain chlorine, suspended solids, and pH. Wastewater
will be treated by the following process: Influent from the prison will be diverted from the main
influent manhole into the new headworks facility. At this location, the influent will be screened from
[...]
Biosolids end user - surface disposal (onsite)

Biosolids end user - incinerator (onsite)

B. WWTP’s Biosolids Treatment Process

Check all that apply. See instructions for guidance.

O 00 Ooo0O0O0O0OD0OOo0OoO0OoOoOoO0ODb0 XK O

Aerobic Digestion

Air Drying (or sludge drying beds)

Lower Temperature Composting

Lime Stabilization

Higher Temperature Composting

Heat Drying

Thermophilic Aerobic Digestion

Beta Ray Irradiation

Gamma Ray Irradiation

Pasteurization

Preliminary Operation (e.g. grinding, de-gritting, blending)
Thickening (e.g. gravity thickening, centrifugation, filter press, vacuum filter)
Sludge Lagoon

Temporary Storage (< 2 years)

Long Term Storage (>= 2 years)

Methane or Biogas Recovery

Other Treatment Process: Click to enter text.

C. Biosolids Management

Provide information on the intended biosolids management practice. Do not enter every
management practice that you want authorized in the permit, as the permit will authorize

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 11 of 69



all biosolids management practices listed in the instructions. Rather indicate the
management practice the facility plans to use.

Biosolids Management

Handler or Pathogen Vector .
Management p Bulk or Bag Amount (dry . Attraction
: reparer . . Reduction .
Practice Type Container metric tons) Options Red_uctlon
Option
Disposal in Off-site Bulk 4 Choose an Choose an
Landfill Third-Party item. item.
Handler or
Preparer

If “Other” is selected for Management Practice, please explain (e.g. monofill or transport to
another WWTP): Click to enter text.

D. Disposal site
Disposal site name: Republic Services Tessman Road Landfill
TCEQ permit or registration number: 0189022
County where disposal site is located: Bexar

E. Transportation method
Method of transportation (truck, train, pipe, other): Truck

Name of the hauler: Texas Disposal System

Hauler registration number: 005020J88C
Sludge is transported as a:

Liquid O semi-liquid O semi-solid O solid

Section 10. Permit Authorization for Sewage Sludge Disposal

(Instructions Page 53)

A. Beneficial use authorization

Does the existing permit include authorization for land application of sewage sludge for
beneficial use?

O Yes No

If yes, are you requesting to continue this authorization to land apply sewage sludge for
beneficial use?

O Yes O No

If yes, is the completed Application for Permit for Beneficial Land Use of Sewage Sludge
(TCEQ Form No. 10451) attached to this permit application (see the instructions for
details)?

O Yes O No

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 12 of 69



B. Sludge processing authorization

Does the existing permit include authorization for any of the following sludge processing,
storage or disposal options?

Sludge Composting O Yes No
Marketing and Distribution of sludge O Yes No
Sludge Surface Disposal or Sludge Monofill O Yes No
Temporary storage in sludge lagoons 0 Yes No

If yes to any of the above sludge options and the applicant is requesting to continue this
authorization, is the completed Domestic Wastewater Permit Application: Sewage Sludge
Technical Report (TCEQ Form No. 10056) attached to this permit application?

O Yes O No

Section 11. Sewage Sludge Lagoons (Instructions Page 53)

Does this facility include sewage sludge lagoons?
O Yes X No

If yes, complete the remainder of this section. If no, proceed to Section 12.

A. Location information

The following maps are required to be submitted as part of the application. For each map,
provide the Attachment Number.

e Original General Highway (County) Map:
Attachment: N/A
e USDA Natural Resources Conservation Service Soil Map:
Attachment: N/A
e Federal Emergency Management Map:
Attachment: N/A
e Site map:
Attachment: N/A
Discuss in a description if any of the following exist within the lagoon area. Check all that
apply.
Overlap a designated 100-year frequency flood plain
Soils with flooding classification
Overlap an unstable area
Wetlands

Located less than 60 meters from a fault

O 0Oo0oo0oao0oao

None of the above
Attachment: N/A

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 13 of 69



If a portion of the lagoon(s) is located within the 100-year frequency flood plain, provide
the protective measures to be utilized including type and size of protective structures:

N/A

B. Temporary storage information

Provide the results for the pollutant screening of sludge lagoons. These results are in
addition to pollutant results in Section 7 of Technical Report 1.0.

Nitrate Nitrogen, mg/kg: N/A
Total Kjeldahl Nitrogen, mg/kg: N/A
Total Nitrogen (=nitrate nitrogen + TKN), mg/kg: N/A
Phosphorus, mg/kg: N/A
Potassium, mg/kg: N/A
pH, standard units: N/A
Ammonia Nitrogen mg/kg: N/A
Arsenic: N/A
Cadmium: N/A
Chromium: N/A
Copper: N/A
Lead: N/A
Mercury: N/A
Molybdenum: N/A
Nickel: N/A
Selenium: N/A
Zinc: N/A
Total PCBs: N/A
Provide the following information:
Volume and frequency of sludge to the lagoon(s): N/A
Total dry tons stored in the lagoons(s) per 365-day period: N/A
Total dry tons stored in the lagoons(s) over the life of the unit: N/A

C. Liner information

Does the active/proposed sludge lagoon(s) have a liner with a maximum hydraulic
conductivity of 1x107 cm/sec?

O Yes O No

If yes, describe the liner below. Please note that a liner is required.

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 14 of 69



N/A

D. Site development plan
Provide a detailed description of the methods used to deposit sludge in the lagoon(s):
N/A

Attach the following documents to the application.
e Plan view and cross-section of the sludge lagoon(s)
Attachment: Click to enter text.

e Copy of the closure plan
Attachment: Click to enter text.

e Copy of deed recordation for the site
Attachment: Click to enter text.

e Size of the sludge lagoon(s) in surface acres and capacity in cubic feet and gallons
Attachment: Click to enter text.

e Description of the method of controlling infiltration of groundwater and surface
water from entering the site

Attachment: Click to enter text.

e Procedures to prevent the occurrence of nuisance conditions
Attachment: Click to enter text.

E. Groundwater monitoring

Is groundwater monitoring currently conducted at this site, or are any wells available for
groundwater monitoring, or are groundwater monitoring data otherwise available for the
sludge lagoon(s)?

O Yes No

If groundwater monitoring data are available, provide a copy. Provide a profile of soil
types encountered down to the groundwater table and the depth to the shallowest
groundwater as a separate attachment.

Attachment: Click to enter text.

Section 12. Authorizations/Compliance/Enforcement (Instructions

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 15 of 69




Page 55)

A. Additional authorizations

Does the permittee have additional authorizations for this facility, such as reuse
authorization, sludge permit, etc?

O Yes No

If yes, provide the TCEQ authorization number and description of the authorization:
N/A

B. Permittee enforcement status
Is the permittee currently under enforcement for this facility?
Yes [0 No

Is the permittee required to meet an implementation schedule for compliance or
enforcement?

X Yes O No

If yes to either question, provide a brief summary of the enforcement, the implementation
schedule, and the current status:

Case #53698

Section 13. RCRA/CERCLA Wastes (Instructions Page 55)

A. RCRA hazardous wastes

Has the facility received in the past three years, does it currently receive, or will it receive
RCRA hazardous waste?

O Yes No

B. Remediation activity wastewater

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 16 of 69



Has the facility received in the past three years, does it currently receive, or will it receive
CERCLA wastewater, RCRA remediation/corrective action wastewater or other remediation
activity wastewater?

O Yes No

C. Details about wastes received

If yes to either Subsection A or B above, provide detailed information concerning these
wastes with the application.

Attachment: Click to enter text.

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 17 of 69



Section 14. Laboratory Accreditation (Instructions Page 56)

All laboratory tests performed must meet the requirements of 30 TAC Chapter 25,
Environmental Testing Laboratory Accreditation and Certification, which includes the
following general exemptions from National Environmental Laboratory Accreditation Program
(NELAP) certification requirements:

¢ The laboratory is an in-house laboratory and is:

o}

o}

o]

o}

periodically inspected by the TCEQ; or
located in another state and is accredited or inspected by that state; or
performing work for another company with a unit located in the same site; or

performing pro bono work for a governmental agency or charitable
organization.

¢ The laboratory is accredited under federal law.

» The data are needed for emergency-response activities, and a laboratory accredited
under the Texas Laboratory Accreditation Program is not available.

¢ The laboratory supplies data for which the TCEQ does not offer accreditation.
The applicant should review 30 TAC Chapter 25 for specific requirements.

The following certification statement shall be signed and submitted with every application.
See the Signature Page section in the Instructions, for a list of designated representatives who
may sign the certification.

CERTIFICATION:

I certify that all laboratory tests submitted with this application meet the requirements
of 30 TAC Chapter 25, Environmental Testing Laboratory Accreditation and
Certification.

Printed Name: Adrian A. Martinez
Title: Wastewater Treatment Operator Level B

Date: _;A_e,z; ________

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 18 of 69



Technical Report 1.0 - 2A Response

The City of Dilley (City) is proposing to use $7,500,375 in financing from the CWSRF program
for the Sewer System Improvements project to construct a 0.5-million gallon per day (MGD)
package wastewater treatment plant (WWTP) within the same facility of an existing 0.3 MGD
WWTP (Lagoon System) as required to accommodate the current demands and the
projected 50 years of service of the Dolph Briscoe Unit state prison. The proposed WWTP
will be constructed in proximity to existing WWTP and lagoons, which will be abandoned.
Proposed main project components within the existing WWTP boundaries include a 1) new
headworks facility, 2) one lift station, 3.) one 0.5 MGD sequencing batch reactor system; 4)
proposed effluent settled outflow structure (chlorination basin) to existing outflow channel
that will remain; 5) sludge drying beds; 6) the decommissioning of existing treated sewage
lagoons. The following will describe in detail all the design standards for the selected

alternative.

Influent from the prison will be diverted from the main influent manhole into the new
headworks facility. At this location, the influent would be screened from trash, rags and/or
other solid materials within the influent headworks channels. From here, the influent
(screened) will travel to the headworks outflow basin and injected with Activated Sludge
pumped from the sequencing batch reactor basins. From here, the screened influent shall
be transferred via gravity to a proposed lift station. At this location, the screened influent,
will be pumped to the Sequence Reactor Batch (SBR) System to initiate the biological
process. The three (3) SBR basin system shall be a complete unit embracing and including
all elements required to provide a functioning system. The system includes SBR basins,
floating decanters, fixed header fine bubble diffusers, rotary positive displacement blowers,
submersible mixers, sludge wasting pumps and associated fittings, SBR process control
system with D.O. monitoring/controls, motorized valves and spare parts to provide a

complete, integral, coordinated and fully operational system. Within this same system both



activated sludge and settled effluent are produced after the biological process is complete.
The activated sludge can be either pumped back to the headworks for initial influent
treatment or pumped to the new sludge drying beds where the sludge will be dried and
transferred to a nearby landfill. As perthe settled effluent, this would be pumped to the new
chlorination/dichlorination basins for disinfection and finally transferred to the existing

outfall structure.



Exhibit 5 - Flow Diagram for Technical Report 1.0 Section 2

FLOW DIAGRAM
BRISCO PRISON WASTE WATER TREATMENT PLANT
DILLEY, TEXAS

MAP KEY

o LIQUID - SOLID

l k o o

1302 CALLE DEL NORTE, SUITE 2
LAREDO, TEXAS 78041
PH: (956) 717-1199 FAX: (956) 717-1196

premier-ce.com
LAND DEVELOPMENT « PLANNING « WATERs WASTEWATERs TRANSPORTATION « SURVEYING
ENGINEERING REGISTRATION No. F-8019 SURVEY REGISTRATION No. 100097-00



miguel.martinez
Snapshot

miguel.martinez
Text Box
Exhibit 5 - Flow Diagram for Technical Report 1.0 Section 2


Exhibit 6 - Site Information and Drawing for Technical Report 1.0 Section 3

SITE INFORMATION
BRISCO PRISON WASTE WATER TREATMENT PLANT
DILLEY, TEXAS

PREMIER/\

1302 CALLE DEL NORTE, SUITE 2
LAREDO, TEXAS 78041
PH: (956) 717-1199 FAX:(956) 717-1196

premier-ce.com
LAND DEVELOPMENT « PLANNING « WATER « WASTEWATER « TRANSPORTATION « SURVEYING
ENGINEERING REGISTRATION No. F-8019 SURVEY REGISTRATION No. 100097-00



AutoCAD SHX Text
R

AutoCAD SHX Text
R

AutoCAD SHX Text
S

AutoCAD SHX Text
U

AutoCAD SHX Text
V

AutoCAD SHX Text
Y

miguel.martinez
Text Box
Exhibit 6 - Site Information and Drawing for Technical Report 1.0 Section 3


Chain of Custodv Number
757582

POLLUTION CONTROL SERVICES

MULTIPLE SAMPLE ANALYSIS REQUEST AND CHAIN OF CUSTODY FORM Stamp 1*' sample and COC as same number
CUSTOMER INFORMATION REPORT INFORMATION
Name: Dilley, City of Attention: Adrian Martinez | Phone: (830) 326-2515 | Fax: (830) 965-4386
SAMPLE INFORMATION . s Requested Analysis
i ion: Collected By: ] 3 - i :
Project Information: ollected By: A qrian W) M ” B Instructions/Comments:
Matrix Container g 7
it @ |, |DW-Drinking : 9
Report “Soils” [0 AsIs O Dry Wt. g B 5 [Water, NPW-Non- . 8 —§
==z table water; gl 2 . =
— Coleied 16518 fomhine, | & 2| preenaie | 8|2 | 2|2 |
Client / Field Sample ID Date Time 2 2| £8 lLw-Liquid Waste Z. clz o3 \Q
il |l Z [« |? PCS Sample Number
Start;; Start: oc ObDw NPW EP ] HzSO4 (] I’INO;
Dilley Prison 10404-002 f{}/ 3/7// st OwwOsol 0G| |0H,PO,H NaOH % | %¢ %
Edg: End: BG Sludge DLW OO EHICE O [
%/&'/ ¥ s O Other_ Ks OB 0N OHEM Other.
Stdrt; 7 Start: Oc |ODW BNPW  |EP 00 H,S0, 0 HNO; e
Dilley Prison E.Coli Lli/2f| o3 OwWwDSol  (OG|  |0H;PO,[0NaOH x x 75 758 K]
Edd:, ( End: BG |OSkdeeOLW |00 EICE O OIS OB CON OHEM Other:
B A A | O Other .
Stdrt: /  |Start: gc |ODW ENPW  |EP D H,50, 0 HNO,
. § O ww O Soil aG| », O H;PO, 0 NaOH
Dilley Prison Influent |7 End: BG g Sladge DLW |00 EICE O x ’( 00 OB N DHEM Ot
cr
|Start; Start: o ODW ENPW |HP [ H,80, 0 HNO,
Pio 24, /11 2y Yoz Clowwose |og 0 H;PO, O NaOH : S4
A . Edd: | End: BrG |0OShdge OLW |00 ’ RICE O .X 0S OB N COHEM Other:
oa Sy ¥ 9.’.92 O Other -
Start: * Start: gc |ODw ONew  [OP O H,80, 1 HNO;
0O ww O Soil ac 0O H,PO, 00 NaOH
End: End: OG |OShdgeOLW OO OICE O S CIB ON OHEM Other:
0O Other :
Start: Start: gc |[BDpw ONew  |OP 00 H,S0, 0 HNO,
0 ww 0O Sail ac 0 H;PO, 00 NaOH
End: End: OG (OShdgeDLW |00 OICE O 0S OB ON CIHEM Other:
O Other :
Start: Start: D c Opw O NPW DP D H1SO.1 D HNO;
0 ww O Soil oG 0O H;PO, 0 NaOH
End: End: OG |OShdge LW OO OICE O 03 OB ON OHEM Other:
0 Other :
Start: Start: oc O Dbw ONPW op n] H,50, O HNO,
O ww O Soil OG O H;PO, 0 NaOH
End: End: OG |Osdge DLW |00 OI1cE O S OB ON COHEM Other:
O Other :
Required Turnaround: [E Routine (6-10 days) | EXPEDITE: (See Surcharge Schedule) | O <8Hrs. O <16Hrs. [0 <24Hs. O5 days [ Other: Rush Charges Authorized by:
[...]
LAREDO, TEXAS 78041
PH: (956) 717-1199 FAX: (956) 717-1196

premier-ce.com
LAND DEVELOPMENT « PLANNING + WATER « WASTEWATER « TRANSPORTATION « SURVEYING
ENGINEERING REGISTRATION No. F-8019 SURVEY REGISTRATION No. 100097-00



AutoCAD SHX Text
R

AutoCAD SHX Text
R

AutoCAD SHX Text
S

AutoCAD SHX Text
U

AutoCAD SHX Text
V

AutoCAD SHX Text
Y

miguel.martinez
Text Box
Exhibit 7 - Nearby Permitted Facilities and Collection Systems for Technical Report 1.1 Section 1


Design Calculations Response

Influent Flow Characteristics

The hydraulic design of the facility is based on the following influent flows.

Average Daily Flow (Qawg): 500,000 gal/day
Peak 2 — Hour Flow (Qpeax): 2,000,000 gal/day

Influent Loadings (TECQ 217.31 Table B.1)
BODs: 240 mg/lor 1,001.40 lb/day

TSS : 240 mg/lor 1,001.4 lb/day

TKN : 65 mg/lor 271.2 lb/day

Ammonia-N: 40 mg/lor 166.9 lb/day

Total Phosphorus: 8 mg/l or 33.4 lb/day

Effluent Quality Permit Requirements

Effluent CBODs: 10 mg/L

Effluent TSS: 15 mg/l

Effluent NH3-N: 3 mg/L

Effluent Phosphorus: N/A

Alkalinity (as CaCO3): 50 mg/L

Chlorine Residual: 1 - 4 mg/l after 20 minutes detention time at peak flow

Effluent Chlorine Residual: 0.1 after de-chlorination

HEADWORKS

1. The screen will have a continuous stainless steel belt that automatically

rotates within the internal guide system of the static frame.



2. The screen herein specified will be of the straight through type that will present

a clean screening grid to the influent flow at all times.

3. The solids will collect as a mat on the front face of the continuous belt. The
belt will intermittently rotate and elevate the solids to the discharge point. Larger

objects will be picked up by a series of hooks.

4, The solids will be automatically removed at the top of the screen into an

internal hopper and be fed to the screening handling system.

5. The continuous belt will be directly driven by drive sprockets that shall support

and rotate the grid assembly.

6. The screen will be totally enclosed and have access covers that will be

lightweight and easily removable for maintenance.

7. The Washing Compactor shall be a separate unit with dedicated drive
integrated with the screen. The compactor uses screen offload water for solids
washing and is interconnected directly to the discharge point of the screen. The

compactor does not require solids conveyance from screen offload to compaction.

8. The Washing Compactor will be adequately sized to handle all the screenings
and wash water that will be generated by the screen at peak flow. The system will be
required to wash the screenings to reduce the organic content and compact the

remaining solids into a dry plug.



15.

9. The Washing Compactor will generally comprise of a screw auger rotating
within the washing and drainage trough, a wash water system, a compaction zone

and an outlet chute arrangement.

10. All stainless steel (including frame, grid, and drive components) mentioned
below as stainless steel shall be T304 stainless steel. All hardware shall be T316

stainless steel.

B. System Performance - The fine screening system will be designed to meet the

following design parameters:

1. Number of screens 1

2. Screen width 17 inches

3. Peak flow per screen 2.0 MGD

4, Screen grid opening 6 mm

5. Screen grid velocity 4.32 ft/s

6. Head loss at peak flow 3.77 inches @ 50% blinding and 28 inches

upstream water level

7. Structural design differential of frame/grid48 inches minimum @ 100%
blinding

8. Drive design differential (operating) 48 inches minimum

9. Channel width 18 inches

10. Channel height 40 inches

11. Number of Washing Compactors 1

12. Diameter of screw 6 inches

13. Minimum diameter of shaft 2.375 inches

14. Compactor discharge height above grade 48 inches

System wash water requirements Up to 6 GPM @ 40 PSI



BIOLOGICAL PROCESS

The biological process shall consist of a Sequence Reactor Batch (SBR) System. The three
(8) SBR basin system shall be a complete unitembracing and including all elements required
to provide a functioning system. The system includes SBR basins, floating decanters, fixed
header fine bubble diffusers, rotary positive displacement blowers, submersible mixers,
sludge wasting pumps and associated fittings, SBR process control system with D.O.
monitoring/controls, motorized valves and spare parts to provide a complete, integral,
coordinated and fully operational system. The following system specifications shall depict

the design for the biological process:



SBR Reactor Design

Number of Basins 3
Basin Length (L) 50.0 Ft For Field Erected Concentric Rings
Basin Width (W) 30.0 Ft 28 Ft Inner Diameter
Equivalent Diameter if Round (D) 43.7 Ft 86 Ft Outer Diameter
Basin Wall Height 23.0 Ft
Freeboard 2.0 Ft
Top Water Level Peak Flow (TWL) 21.0 Ft
Top Water Level Ave. Flow (TWL,) 21.0 Ft
Bottom Water Level (BWL) 16.0 Ft
Tank Surface Area 1.500 Ft
Volume at TWL 31.500 Ft’ 235.636 Gal
Volume at TWL, 31.500 Ft° 235.636 Gal
Volume at BWL 24,073 Ft’ 180,081 Gal
MLSS at BWL 4,500 mg/T
Hydraulic Retention Time (HRT) 33.9 Hours at TWL,
React HRT at Design Flow 28.1 Hours at TWL,
Sludge Age 253 Days
F/M Ratio 0.049 Mean 0.045 Aerated
Supplemental Alkalinity Required 0.0 Lbs/Day
SBR Cycle Sequence Design Flow Peak Flow
3.0 Batches/Day/Reactor 7.5  Batches/Day/Reactor
Anoxic Fill 60 Minutes/Cycle 20 Minutes/Cycle
Aerated Fill 100 Minutes/Cycle 44 Minutes/Cycle
Aerated React 175 Minutes/Cycle 33 Minutes/Cycle
Anoxic React 63 Minutes/Cycle 15 Minutes/Cycle
Settle 60 Minutes/Cycle 60 Minutes/Cycle
Decant 22 Minutes/Cycle 20 Minutes/Cycle
Normal Cycle Time 8.0 Hours/Batch 3.2 Hours/Batch
Aeration Time 4.6 Hours/Batch 1.3 Hours/Batch

Daily Aeration Time 13.8 Hours/Day/Reactor 9.6  Howrs/Day/Reactor



SBR Equipment

Total Waste Activated Sludge 801 Lbs/Day 3 12 In Influent Valves
Total Number of Waste Sludge Pumps 3 3 6 Inch Air Valves
Waste Sludge Pump Flow Rate 133 GPM
Waste Sludge Pump TDH 25 Feet
Waste Sludge Pump Power 2 HP
Actual Oxygen Requirement (AOR) 2.439  Lbs Oy/Day
Standard Oxygen Requirement (SOR) 130 Lbs O,/Houi/Reactor
Average Diffuser Submergence 18.5 Feet Diffuser 1.00 Foot Above Basin Floor
Total Number of Blowers 2 Duty 1 Standby
Air Delivery Required Per Reactor 386 SCFM 419 ACFM
Air Delivery Required Per Blower 386 SCFM 419 ACFM
Total Discharge Pressure 10.16 PSIG
Blower Power 30 HP
Total Number of Floating Decanters 3 4 Foot Weir Decanter
Decanter Flow Rate 2,525  GPM Average 2,778 GPM Peak
Decanter Motor Size 0.75 HP
Total Number of Mixers 3
Mixer Power 7.5 HP
Average Power Requirements orY BHP  HRS/Day KWH/Day
SBR Blower(s) 2 26.7 20.6 820
SBR Waste Sludge Pump(s) 3 1.7 04 1.5
SBR Decanter(s) 3 0.8 0.1 0.2
SBR Mixer(s) 3 6.4 6.2 88
Digester Blower(s) 1 16.7 22 274
Digester Sludge Pump(s) 1 1.7 0.5 0.6
Post EQ Effluent Pump(s) 2 59 53
Post EQ Blower(s) 1 3.1 12 28
Total Power 1265 KWH/Da 53 Average KW/Hr



Aerobic Digester / Sludge Holding Tank

Number of Basins 1

Basin Length (L) 50.0 Feet

Basin Width (W) 12.0 Feet

Equivalent Diameter if Round (D) 27.6 Feet

Basin Surface Area 600 Ft’

Basin Wall Height 23.0 Feet

Basin Freeboard 2.0 Feet

Top Water Level 21.0 Feet

Basin Volume 12.600 Ft 94.255 Gal
Solids Retention Time 26 Days

Total Number of Blowers 1 Duty 1 Standby
Air Flow Per Blower 252 SCFM 273 ACFM
Total Discharge Pressure 9.7 PSIG

Blower Power 20 HP

Total Number Sludge Transfer Pumps 1

Sludge Transfer Pump Flow Rate 133 GPM

Sludge Transfer Pump TDH 25 FEET

Sludge Transfer Pump Power 2 HP



Post Equalization / Post Aeration Basin

Number of Basins 1

Basin Length (L) 55.0 Feet

Basin Width (W) 12.0 Feet

Basin Wall Height 23.0 Feet

Equivalent Diameter if Round (D) 29.0 Feet

Basin Surface Area 660 Ft?

SBR Bottom Water Level 16.0 Feet

Level Difference for Gravity Flow 25 Feet

Post EQ Top Water Level 11.5 Feet

Post EQ Minimum Water Level 1.75 Feet

Active Volume 6.467 Ft' 48.379 Gal
Total Volume 7.622 Ft' 57.019 Gal
Total Number of Effluent Pumps 2 Duty 1 Standby
Effluent Pump Flow Rate 694 GPM

Effluent Transfer Pump TDH 15.0 Feet

Effluent Transfer Pump Power 7.5 HP

Total Number of Blowers 1 Duty 0 Standby
Air Flow Per Blower 76 SCFM 33 ACFM
Total Discharge Pressure 5.6 PSIG

Blower Power 5 HP



Disinfection

Effluent from the Post Equalization/Post Aeration Basin will be transferred to a chlorine
contact chamber with design requirements as follows:

Peak 2 — Hour Flow (Qpeax) : 2,000,000 gal/day (1,389 gpm)
Required Detention time : 20 minutes at 2-hour peak flow (TCEQ 217.281 (b) (1))

Minimum volume required: 1,389 gpm x 20 min = 27,778 gal

Chlorine contact chamber volume:

(5x40x5x4) +(5x34x5) =4,850ft°or

36,280 gal > 27,778 gal

A new chlorination system will be constructed and installed in a heated FRP shelter
utilizing 150 lb chlorine and sulfur dioxide cylinders separated by a gas tight wall as per

TECQ 217.278. The FRP shelter shall contain thermostat controlled heaters set to turn on
when ambient temperature falls below 75 degrees Fahrenheit.

Chlorine:

Dosage: 6 mg/l (TCEQ 217.271 Table K.1 Nitrified Effluent)
Peak 2 hr flow: 2,000,000 gal/day

2MGD X 8.34 X6 mg/L =100 lbs/day

Total Number of Cl2 Tanks Required per Day:

From Equation K.2 and Table K.2 Gas Withdrawal Rate is:
Wg = (75°F-0)*(1 lb/°F/day) = 75 lbs/day

From Equation K.3 Number of Cylinders is:

Cyl. = (100 lbs/day)/(75 lbs/day Cl2 Tank) ~ (1.3 Tanks + 1 additional Tank) per day

Sulfur Dioxide:
Dosage: 1 mg/lTCEQ 217.272(c) (one unit of sulfur dioxide gas for each unit of residual
chlorine)

Peak 2 hr flow: 2,000,000 gal/day



2MGD X 8.34 X1 mg/l=17 lbs/day

Total Number of SO2 Tanks Required per Day:

From Equation K.2 and Table K.2 Gas Withdrawal Rate is:
Wg = (75°F-30)*(.75 |b/°F/day) = 34 |lbs/day

From Equation K.3 Number of Cylinders is:
Cyl. = (17 lbs/day)/(34 lbs/day SO2 Tank) ~ (0.5 Tanks + 1 additional Tank) per day:



Solids Management Plan

Sludge Management

Waste sludge production in the SBR basins was calculated based on a 26 day solids
retention time having an observed yield coefficient of 0.80 lbs TSS / lbs BOD removed (see
below description):

Influent total suspended solids @ 0.5 MGD (TSS): 1,001 lbs/day

Influent TSS biodegradable fraction: 50 %

Influent biodegradable volatile suspended solids (VSS): 1,001 x 0.5 = lbs/day
Influentinert TSS: 1,001 x 0.5 =501 lbs/day

Sludge yield factor: 0.30 lbs TSS produced /b BOD

Biological sludge production: =1,001 x 0.3 =300 lbs/day

Total Daily Sludge Production: 501 + 300 = 801 lbs TSS/day

Observed Yield: 0.80 lbs sludge (TSS)/lb BOD

The projected sludge production is shown in the following Table .

ESTIMATED SLUDGE QUANITY

Flow WAS * Sludge Disposal
MGD (lbs/day) cy/day
Design Flow (0.5) 801 0.49
75% Design Flow (1.20) 600.75 0.37
50% Design Flow(0.80) 400.5 0.25
Current Avg. Flow (0.30) 240.3 0.15

*based on a 26 day solids retention time and solids yield of 0.80 lb TSS/Lb BOD removed
Sludge cake: 60 lb/ft®

Sludge Drying Beds

The waste sludge operation will consist of a 100°x50’ concrete sludge dewatering bed
consisting of Sludge Dewatering Blocks and drainage system pipes. This standard long
proven efficient dewatering system will allow the City to save money on operation costs
while providing an efficient method of disposing of sludge.

Waste sludge will be pumped from the SBR Digester to the Sludge Drying Beds for
dewatering and disposal.



Waste Sludge Disposal
Dewatered waste sludge is collected and transported to a permitted sanitary landfill for
final disposal.

Standby and Auxiliary Power

The facility its proposed to have an on-site automatically starting generator capable of
continuously operating the existing critical wastewater treatment system units. The fuel tank
will be sized for a run time greater than the longest power outage in the power records. This
generator is 400 kW and provides sufficient power for all the proposed units. An existing
automatic transfer switch is included to transfer electrical loads to the generator during an
outage. In accordance with 30 TAC 8217.37, the disinfection system will automatically

restart during a power outage and upon transfer back to the main power source.



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 2.0: RECEIVING WATERS

The following information is required for all TPDES permit applications.

Section 1. Domestic Drinking Water Supply (Instructions Page 64)

Is there a surface water intake for domestic drinking water supply located within 5 miles
downstream from the point or proposed point of discharge?

O Yes No
If no, proceed it Section 2. If yes, provide the following:
Owner of the drinking water supply: N/A
Distance and direction to the intake: N/A
Attach a USGS map that identifies the location of the intake.
Attachment: N/A

Section 2. Discharge into Tidally Affected Waters (Instructions Page

64)
Does the facility discharge into tidally affected waters?
O Yes No
If no, proceed to Section 3. If yes, complete the remainder of this section. If no, proceed to
Section 3.
A. Receiving water outfall
Width of the receiving water at the outfall, in feet: N/A

B. Oyster waters
Are there oyster waters in the vicinity of the discharge?
O Yes O No
If yes, provide the distance and direction from outfall(s).
N/A

C. Sea grasses
Are there any sea grasses within the vicinity of the point of discharge?
O Yes O No

If yes, provide the distance and direction from the outfall(s).

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 25 of 69



N/A

Section 3. Classified Segments (Instructions Page 64)

Is the discharge directly into (or within 300 feet of) a classified segment?
LI Yes No

If yes, this Worksheet is complete.
If no, complete Sections 4 and 5 of this Worksheet.

Section 4. Description of Immediate Receiving Waters (Instructions

Page 65)

Name of the immediate receiving waters: Unnamed tributary

A. Receiving water type
Identify the appropriate description of the receiving waters.
X Stream
O Freshwater Swamp or Marsh
O Lake or Pond
Surface area, in acres: Click to enter text.
Average depth of the entire water body, in feet: Click to enter text.

Average depth of water body within a 500-foot radius of discharge point, in feet:
Click to enter text.

Man-made Channel or Ditch

[l

OO0 Open Bay
O Tidal Stream, Bayou, or Marsh
I

Other, specify: Click to enter text.

B. Flow characteristics

If a stream, man-made channel or ditch was checked above, provide the following. For
existing discharges, check one of the following that best characterizes the area upstream
of the discharge. For new discharges, characterize the area downstream of the discharge

(check one).
Intermittent - dry for at least one week during most years

O Intermittent with Perennial Pools - enduring pools with sufficient habitat to
maintain significant aquatic life uses

[0 Perennial - normally flowing

Check the method used to characterize the area upstream (or downstream for new
dischargers).

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 26 of 69



O USGS flow records

O Historical observation by adjacent landowners
Personal observation

O Other, specify: Click to enter text.

C. Downstream perennial confluences

List the names of all perennial streams that join the receiving water within three miles
downstream of the discharge point.

Cibolo Creek and Frio River Above Choke Canyon Reservoir in Segment No. 2117 of the
Nueces River Basin

D. Downstream characteristics

Do the receiving water characteristics change within three miles downstream of the
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)?

O Yes X No
If yes, discuss how.
N/A

E. Normal dry weather characteristics
Provide general observations of the water body during normal dry weather conditions.

Dry

Date and time of observation: 07/09/2024
Was the water body influenced by stormwater runoff during observations?
O Yes No

Section 5. General Characteristics of the Waterbody (Instructions